e

(

X-Rider

——aanVlNN — I

saTuRN

1/8 RC Motorcycle EEREIEHE
Manual #Hil$8

- —
\\\“ .- p www.cx3rider.com

B IREERAE

\\ X-RIDER MODEL COMPANY LIMITED




Al

Thank you for purchasing X-RIDER Saturn. We believe that this new motorcycle will bring you infinite
happiness. Before use, please read the manual carefully and safe keeping. Accidents are caused by
illegal use, the company doesn't undertake any responsibility.

The Saturn is a high performance RC motorcycle. This product has like the real motorcycle setting,
innovative design of the front wheel inverted shock absorbers and rear wheel pendulum arm
suspension for the most reliable grip performance. Front alloy calipers ensures excellent braking
performance.Built-in Gyro in the rear wheel, providing an easy platform to control and a more stable
driving experience. Oil-filled steering dampers provides better and faster turning action.High grade
metal and carbon fiber chassis, uniquely designed for 1/8th application. In order to exert the
performance, for maximum enjoyment of this product,please read this manual carefully.

We will have strict testing and debugging before exiting the facility. We promise to customers. Products
issue without any material and process problems. We will free for customers to repair within 90 days from
the date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage,modification,failure to maintenance, or the damaged caused by
improper use.The warranty doesn't cover any result which caused by the final user's assembly or the
material used for final user's assembly.Please download the other language versions manual and parts

list from our website :http://www.cx3rider.com

RRBHAMASE X-RIDER T 2% |, IBEXR—2Hr Ras BRI R, EFER-malia AR S~ RE
Fitem  HEZERE. BERAFMTNLETEETIRFEASEIMSHNEY , AR FRBERIRE.
TER—TSMEEER (R/C) BIEFEE, ARG EERFNRE At zlENERRIREEaE
HEEYS , ST ERtEMEEE. R RASENE  BURERRAIEE, BRREIRY  BIEESZHRE.
HERANEEEE | THEFEA, EFSRAEGSMRANR , SEEN. ATENRSNRIFEXLMRE
BEFNARSEPERE |, EEFERRIFARIESRES.

BREREH st SR | REHRE | SPBEINFRIIFEERE | THIMER I ZHEHN
[, WLZB#E90 XK , IHEGRENZFEE, EREKRMEFEIservice@cx3rider.com.

BThiE , 8%  BPETERERE | BT RASREHIASFEAS YR , BAERETER.

HZimFAF BiTRE B TEFMERRIE S [RIMHTRE , I BT RETE,

BERX-Rider Mt FEHETIESIRAIIRBPREMEE : http://www.cx3rider.com

gl
S
I




s gl

[Safety Precautions / &£i508]
1. The specification of the logo XFZiBAHERITA
/N Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.
@ Note: this symbol indicates where give you a tip in use.
AN\ R RS RE R R B S REBA,
@ =7 WRRRIEA—MMETERTET— 8%,
2. The use of power XFrF=GR{FEREAIEIER
- The product use lithium Polymer battery 7.4V/35C/1850mAh

- Never disassemble the polarity required for installation. This may lead to damage and leakage.

- While charging,the Lithium Polymer battery and charger become hot. Do not charge on top of inflammable

materials as this may cause fire.

- Do not operate the DC Peak Charger in direct sunlight or in high temperatures. Continually monitor the

charger while charging is in progress.
- Short circuit may cause fire or accident so never disassemble or modify the Lithium Polymer battery .

- Lithium Polymer batteries contain toxic metals. An exploding battery is extremely dangerous so never put
in fire.
- AP=ma{$A 7.4V/35C/1850mAh ELAIHEEE T,
- im TEEEIAIIERR, LIBMREEIER | SERIZE A e SR E RS EE,
- FERERT | SEEEIt R SRR, BRI LR |, AR REESEKKESFIBIRE.
EAEEESIRE TSR TR, FEAT , AR KA RSk,
FERATRER SR | IBARED R ESGERE,
PR EEESRE | IRRKIFRERK , BZIRAKE,
3. The safety of Children %XF)|=EZLL

- This model is not a toy. It is designed for users over 15 yeas of age.

- A s the product includes small and sharp parts, assemble and store this product only in places out of the

reach of children.
HREIARIE. BT R EFRIRLT.
-WPEREERUN. REERD |, BEEL | ERNRERER L) LK.
4. The safety of User XF(FEREEMNABLTE

-It's highly recommended that first-time enthusiasts seek the advice of an experienced modeler before

operating this vehicle.

- Cutters,wire cutter and screwdrivers need careful handling.




NN

- Do not touch moving gears. They can cause injury.

- During and after operation,the motor and batteries will be hot. Do not touch them until they have had

time to cool down.
SRR ER B TR ENEINES MR EI M.
IRVOMERREET] | SRR LTS,
DR EERISE. ElISSEE A,
ERRBEI TR RIS TIE—RATE |, EBAMIEEI T IRPVARS., EERAIRNEZARN.
5. The range of use  XFF=mHYFEFEE
- Do not run your car in sandy,dusty,wet conditions,on long wool carpet. Such surfaces can damage its
operating parts.
- Do not operate the model on public roads, in crowded places or near infants. It may cause accidents or
injury.
- This product emits electrical waves so do not operate: Inside an aircraft. Near automatic devices such as
automatic doors and fire alarms. Inside hospitals or medical equipment. Operating may cause accidents.
ARBZE HEROME , TG, BRI E1TI, TESSRE TR SEFRRHRIA,
RDERE TR LEMITRMMEER | TRt SEERERNAE.
R0 Wl Bl JEdRE RS HEEIRML. ER IR FETSRMELSFZRNGER | A A HAYE
RIESAEE 23 DAY= |, IERRIR.
6. The maintenance of product XFF=RH4HP SR
- Do not store this model in a high-temperature/humidity area or in direct sunlight.

- Do not use water,alcohol, or thinner to clean your car's body.

- Simply wipe it down with a clean,soft cloth.

BRGGEENEESE. BTN R,

BDERK, BRIFRER..
IEREE AL




s gl

[Nllustration of MainParts /== R = EZB 4 B 75 ]

Helmet

)F_
1}

4M%(LE)  Body Lower Shell

4M%(T) Body Upper Shell

Azl Anti-roll Bar
BU%E Front Wheel
5% Rear Wheel

Rear Shock absorber [i#=88

Steering Shock

Steering Triple

, 2

s

e Carbon Fibre Frames
28 N«

)
LVl=6
=2

Front Shock
Belt Pulley
ESC

Front Brake Caliper
Brake Cable

Front Brake Disc

Battery

TEEHET

HEREEIR
BRAFZELE
s
e
i

BRI ZE-REHEE
MEL




RN

[Ready To Run Preparation / BEii#&E T1E]
Stepl. Check all the parts in the box. 16 EEEEERAYER 4

When you open the box, you will find follow parts JFE%E , LR

Motorcycle Helmet Sticker | Anti-roll Bars | USB Flash Disk

TR B M4 Bt U#
1set lset 1pc lset 1pc

Equipment Sold Separately: LATFE 4 RER MWL

Remote Control ( Recommend using 2.4GHz 3 channel ) iB#288 ( @UFER=EE ) |,
Silicone QOil, Screw Glue, Tire Rubber &M , 12245 , 10RRE .

Tool Required LA TEHEFH BRI REERR

Hex screwdriver,Cross Wrench,Cross Screwdrive, Tweezers,Hex Wrench.

W7NEIReLT] |, ZERINTRT | 58T |, B RNBIRTF

Step 2. Remove the R-Clip and the body shell EEEFEREEIBIIRIIF FHARNE E TS
Step 3. Connect the battery with the ESC. &zt S8 FRIERESAYRL:

Caustion: When connect the battery with the ESC, please keep the ESC in off state.
TR EEtEEERER , IBRIFEIERLT RN,

Step 4. Install anti-roll bars ,body shell and helmet. Z23EEEZERIBHIAIT. JM7EFISLEE.

1) Install the aniti-roll bar and put it set into the aniti-roll bar post then lock each of the grains.

BRI =B 2RO LAUE | FRTLRSE MEILBIEA.

2) Install the helment on the body shell, then install the boday shell on the main frame,fix the body shell
post with the R-clip ok BLEAEER L, BEENERTEAEFRLE | FRiEFuFERARRIERE.




R

[Steering Setup / IEFRITIAIEEAREM]

Basic Controls:  EZANIB{E

Caution : RC Motorcycle comes with a Counter-Steering System. It means the direction between the
transmitter steering wheel and the motorcycle front wheel are opposite.

Please setting AUX of the remote control when power on.(Refer to the manual of the remote control .)

IR BEEEENRERARREN  EESNERERSERERLIS RER.
FZ ERdEzEmt TRERE , BB ANBETT ( BFRIRESRTEE S mFEEREF ) .
SNAFFRECRIRIZENCH | BRI E Z ANEIREFFIER BRI TE | LRI,

TS %’b
d |
/: |
[L

Right %%

[Steering Setup / IEFB{TRAYIE A EM]

To return the motorcycle from a leaning posture to and upright posture,turn the steering in the opposite
direction to the lean. EEEFEMNRFRMUERIE(ER |, BRIEET.

To make a right turn,turn the steering
wheel to the right. The motorcycle
should lean to the right.

If the balance bartouches the ground
the motorgcle will not urn well. Turn
steering left to eturn toupright

When upright,straighten(neutral)
steering.

posture.
EaIRFE , BEEERLE. SEBSIRAHHEMMERT | EFREENING ; MEIAEN , HERERIE,

EAEGEE , BEEERREVE.

___________________________________________________________________________________________________________________




[P1-1]

PB8-095

PB8-096

Note : Please apply the rim and the tire with CA glue after finishing assembly.
When change the tire,please check the bearing have any injured and
apply the grear silicone oil.

I 7 SRR REEEERBSRIARTRER | IBERCBBREHR

BRI, BEERLERH.

+— BLol0xa5x4
AN

Note : Please coated the screw glue first when
screwing down the socket head screw(M2x6) .

127N BRSLIZZE (M2x6 ) RTERSEiR HIRZRR,

— PB8-016

P/M2x6 , — PB8-017

PBS-044-|L/ ‘ é /

PB8-061 PB8-075
P/M2x6
PB8-046

PB8-047

PB8-092

JM/M3x4/ // ) — PB8-042
P88-092—/ ppg.oas_/ /
/
.
@ PB-092
Spacer #5 @5x@7x0.3 o/
JM/M3x
Note : Please coated the screw glue first when screwing down ! PB8-067 —
the flat head screw(M2x6) and the grains(M3x4).
R PIESLIRZE (M2x6 ) FIHK ( M3x4)RTESEiR HIR22Rs,
R/M3x1 ?
[P1'3] R/M3x10 ~7 \ PB8-040-A
\
\— PB8-040-B

PB8-040

/

0
JM/M3><j

Note : Inject silicone oil #950 into the bottom of fork(PB8-040-C);
Coated the screw glue first when screwing down the round
head screw(M3x10) and the grains(M3x4).

12 7 1 HEM)(PB8-040-C) FEA#950SEHEMH ;

HELIRZZ ( M3X10)FIHIK ( M3x4)BITEIR LIRLLRR,

g

N\
\— PB8-040-M

\
\— PB8-040-H

s\ PB8-040-D
;& PB8-040-F
. \\— PB8-040-1

W\

=\ PB8-040-E

\

\
\L PB8-040-L
PB8-040-G

{ B-M1.6x5
R N o I
PB8-040-C

This side inside ItHEEAR

[




Note : Please grease the planet gear first when install the gyro pocket. Pls apply the

[P2-1]

PB8-116 PB8-025
PB8-083

OPB-087 Spacerf#*h ©5.1x@6.5x0.8
OPB-088 Spacerf} @5.1x@6.5x2.3
OPB-091 Spaceri#t ©5.1xD6.5x1.8

rim and the tire with CA glue after finishing assembly. When change the tire,
please check the bearing have any injured and apply the grear silicone oil.
1R 7R AP ANEETEE B INEEH ; TRt R RIREIR L TS
SHRARTRERE ; IFEREREFOEMRESIRA , RIERINERH.

PB8-094
Ve

P/M2x6 M2 PB8-085

PB8-088 PB3-114 PB8-109
= | / PB3i13 /pBs-087
B /
p /Pszglu—l
A/ PBB-087

BL(F)@9x@5x3
/ PB8-084
/ B/M2x8

P/M2x10

JM/M3x2

‘ \
BL/o10xo5x4 BL/08xa5x2.5

BL/&10x@5x4— b\
PB8-086 BL/olOxoS4  PB8-034 \ pB8-035

Note : Please coated the screw glue first when screwing down the flat head screw(M2x6) .

12 7R« BIESLIRE (M2x6 ) RTEESTIR HIREZES,

[P2-3]

- BlL/ollxe5x4

/ﬁPBS—OOZ
93x2.5%2

0@5@\ )/ ‘ 4 \\ 2 PRI

P/M3><]rd

pes-002 / Tag
/ 032502
OPB-092 Spacerf#f @5x@7x0.3 sIM2zs - (
- E? \ Vg
OPB-093 Spacertf @5.1x36.5x4.5 \ pps.00s
Note : Please coated the screw glue first when screwing down the P/M3x16
flat head screw(M3x8) .
1R 7~ BiSkIREZ (M3x8 ) RIFRSTIR LIRLLEL
[P3-1]
/~PB8-006-R
PB8-063—
P/M3xi
Note : Please coated the screw glue first when screwing down PB8-008-%/

the flat head srew(M3x6) and the round head screw(M3x6).
127 BESLIRZ2 ( M3x6)FIEISLIRLZ (M 3x6) AT FEsTiR LIRAZAR,

BL/r11xa5x4

[P3-2]

Note : Please coated the screw glue first when screwing down
the flat head srew(M3x6) and the round head screw(M3x6).
12 7« $iiESLR2Z ( M3x6)FNEISLIRLZ (M3xX6) IR TR LIRS,

PB8-006-t~ [N

_

PB8-069-

—— R/M3x6

\ B \

L |

- i

o) S@ \

5

b

. ;A/Bxe

a2

g,// BV - ‘
Gj@ BL/211x@5x4

peg-070) |
R/M3x6’

I
PB8-008-L




PB-014
Buffer Spring#Zifi35isE @8x@1.5x23

O &) PB-073

Spacert 5 @3xD8x1.5 e

Note : Please coated the screw glue first when screwing down the flat head scre@v(MleO),
the round head screw (M3x8)&(M4x8) and the scoket head screw(M2x6).
12 7R - BIFSKIREL (M3x10 ) [EISKEREL (M3x8)&(MAXB)FIMSKEREL ( M2x6)BIFRSEIR LIRELES .

P,
BL/@8x24x3

[P3-4]

PB8-033

R/M3x6
g PB8-071
-
W

47:@/ B/M2.5x8

' /%R/Msm

PB8-204
PB8-065
JM/M3x4

PB8-36-38 -
PB8-12 — ’
Note : Inject silicone oil #5000-10000 into the rear shock absorber g
according the different site.
Please coated the screw glue first when screwing down the
socket head screw(M2x6)&(M2.5x8) and the grains(M3x4).
12 R ARIEARIZHEE A #5000-1000087EH ;
BIFRSLIRZZ (M2x6 ) &(M2.5x8) FIHIAK ( M3x4)RTEES iR HIRZZER,
[P3-5]
R/M4x8
B/M2x6\M"/ >
w /M><67 4
RIM3BJgM2x6, ¢8| \N\KZ
¢ | O\
jw W/’
»
R/M3x8 /-~
PBg-07lﬁ® J
Note : Please coated the screw glue first when screwing down the B/M2.5x f//@’
socket head screw(M2.5x8) . M0 a6 )

12 7R BRSLIZEZ2(M2.5x8) BTFES TR HIRZLAR.

[P3-6]




[P4-1]

©OPB-089
Spacerffr @34x@6x0.3

Note : Please coated the screw glue first when screwing down
the socket head screw(M2.5x8) and the grains(M4x4).
1R 7R - BRSLIR22(M2.5x8) ALK ( MAx4)RI R SEik LIRL2R.

PB8-018

“al® . §
\-. SUB/M2.5x8

[P4-2] Note:Inject Silicone oil #2000~#2800 into the shock Absorber.
2R . [EEESSEN#2000~ #2800 S HYEEEH,

G
Note : Do not too tight or loose at the belt.
1R | R AR E T,

OPB-087
Spacer#tf5 @5.1x@6.5x0.8
Note : Please coated the screw glue first when screwing down the socket head
srcew(M3x25) , the flat head screw (M2.5x6)and the grains(M3x4).
12 7 - SiESkIRLZ (M3x25) FeSLiR2z (M2.5x6)FIHLK ( M3x4)BIFRESin LIRELAR.

/ pB8-087/

2
a\!— PB8-087 D

g s3M-129-/ /
YR/M3x12 PB8-009

—— PB-30+31

P/M2.5x6
PB8-031

[P4-3]

PB8-082

Steering arm wire B2 SLIREFF M2x100mm

Note : If the motorcycle does not run straight even after adjusting the steering
trim or steering movement is not responding properly.It is possible the
steering arm is bent. In this case, please use the include tweezers to
gradually, while not operating the steering.

1 7 MR AR A A S B A R B S TR B e IERRRI S T |, 1REH
BEREVIEAMRST ST |, XMMER , ISENRMEREIRET , BEIR ,
SEMIREHTR O SRR,

P,

S X ira

Note : There are 3 holes to adjust turn in the shock absorbed.the left side is
fast turns ,the right side is for beginner and the middle is default setup.

1R BERSEERE 3L |, mhARERES ; AiLHEE | RERt E3A
RE.

JM/M3x3
IJM/M3x3
PB8-032-

‘[ PBS—lZZ[

_ . PB8-082
\

PB8-02

PB8-01. PB8-021

R

PB8-122

Springs#E&E@3x0.4x22

Note : The Spring should free move;do not too tight or
loose.

1R | RSB RAREAMEAE,

PB8-012
Steering slidef& RIS
Note : Do not over tighten to ensure free

1R R R e R | FEHEE.




[P4-4]

B/M2.5x10
JM/M2x:

PB8-032

PB8-032-G

o4\, PB8:032-PBE-032-H
|

\ \

/ g,

PB8-032-) /pgg 2o /’ i,% ©

PBS-032-D PB8-052-6/ oo oo/
PBS-032-B-1  PB§-032-A  PB8-032-J

Note : Install the brake set, the C@%
brake cable should through the
cable post( PB8-063)first,then through brak

Note : Apply silicone oil #500~#1000 on the shaft. \canIe "F["L(49)~TIEEU_‘ : ﬁ%ﬁ?iﬁ-‘f%?@%ﬂiﬁ%ﬁ?
12 7~ . BEEEAN#500~#1000SHIEEH, SRNZEENL ( PB8-063 ) BAENZERIFT (49) .
Receiver
Not included
[P4_ 5] HITERARES A
y: ) 1“\ 7 )

PB8-081

PB8-08: H

Note : The anti-roll bars can use different shapes in different site.
12 7R« AR AT R RAARAB T
Suitable for smoothness road and high wear resistance.

U BEEERATENREER , AmEfEES.

Suitable for bumpy and rough road , slide like a wheel, reduce the
bump.
U ESERAMOAFREEEER , AREARFEMIET B LRSS

EREAYALE | (EMIEER(E.

[P4-6]

R/M1.6x4
PB8-125




Saturn Past List T4t

Ref .No./ES Part Name THERR Qty #2 Ref No./BES Part Name FHETR Qty /&2
PB8-001 Rear Swing Arm Post EiEREEE 1 PB8-045 Front Brake Disc BURIZERR 1
PB8-002 Rear Swing Arm Plate SRR 2 PB8-046 Front Brake Pad AINZER () 1
PB8-003 Rear Wheel Shaft Ersth 1 PB8-047 Front Brake Pad ANER(E) 1
PB8-004 Steering Pivot hEfEE 1 PB8-052 Shock Absorber Post [EmE R B ERE 1
PB8-005 SteeringTriple HESEEER 2 PB8-053 Servo Fixed Block ( Front) | BEHUEELR (&l) 1
PB8-006-L Main Frame L EBREEMIR 1 PB8-054 Servo Fixed Block ( Rear) REEIER () 1
PB8-006-R Main Frame R EBRENIR 1 PB8-055 Steering Shock Plate A RERIER 1
PB8-007 Shaft Post HEEEH 1 PB8-056 Helmet 7= 1
PB8-008-L Bearing Cover R HE(K) 1 PB8-058 Brake Cable Post RIZERD 1
PB8-008-R Bearing CoverlL WE(G) 1 PB8-059 Receiver Plate BN EER 1
PB8-009 Rear Swing Shaft s 1 PB8-060 Body Shell Post FrREEHE 1
PB8-010 Motor Post EBHEE 1 PB8-061 Brake Cable Post RIZEERRENL 1
PB8-011 Shock Block BREESE 1 PB8-062 Body Shell Post EFREERE 1
PB8-012 SteeringSlide LT R 1 PB8-063 Cable Post FIZELRER 1
PB8-013 Steering Spring Post LE[ B 1 PB8-064 Shock Block EREREEER 1
PB8-014 Buffer Spring e 1 PB8-065 Rear Wheel Shaft ke 1
PB8-015 Steering Post ERBERE 1 PB8-067 Front Wheel Shaft [EE 1
PB8-016 Front Wheel Rim Plate B IBRER 1 PB8-068 Cable Post R EERE 1
PB8-017 Front Wheel Rim HSHE 1 PB8-069 Body Shell Post FHEEH 2
PB8-018 Bumper B 1 PB8-070 Body Shell Post FREEHE 2
PB8-021 Cable Post SRLLTERT 2 PB8-071 Spacer@2.5x@8x3 HR/02.5xD8x3 2
PB8-025 Rear Tire FHCRA 1 PB8-072 Aniti-roll Bar Post BHIFFE e RE 4
PB8-029 Steering Shaft e[ 1 PBS-073 Spacer@3x@8x1.5 HRO3xD8x1.5 1
PB8-030 30T Gear Belt Pulley 30LRZTES 1 PB8-074 ESC Frame ERIAEER 1
PB8-031 30T Gear Belt Pulley Cover | 30usgystszs 1 PB8-075 Pin FOHE 1
PB8-032 Steering Shock Absorber | #eirmE 1 PB8-078 Body Upper Shell = 1
PB8-032-J Ball Stud BRaL 1 PB8-079 Body lower Shell T5 1
PB8-033 Frame Post EBREE 1 PB8-081 Aniti-roll Bar allias 2
PB8-034 33T Gear Belt Pulley 33T 1 PB8-082 Steering Arm BETEHERT 1
PB8-035 33T Gear Belt Pulley 33LRTHR 1 PB8-083 Gyro Shaft BERR{Sih 1
PB8-36-38 12T Gear Belt Pulley 12t R4S 2 PB8-084 Gyro Upper Cover [N 1
92 Flexible Pipe RIRE 1 PB8-085 Gyro Lower Cover PEARIY T 2s 1
93 Heat Tube PURE 1 PB8-086 Gyro Flywheel PEARERSE 1
PB8-040 Fr. Shock Absorber HikrEse 2 PB8-087 Spacer@5.1x@6.5x0.8 # 105.1%56.5%x0.8 5
PB8-042 Front Left Brake Caliper | girmsze-£4HEe 1 PB8-088 Spacer@5.1x06.5x2.3 | AD5.1:06.5x2.3 1
PB8-043 Front Hub B ER 1 PB8-089 Spacer@4x@6x1.4 BEDAXD6x1.4 2
PB8-044-R Front Right Brake Caliper BIGARNE-EHRE 1 PB8-091 Spacer@5.1x26.5x1.8 H$505.1406.5x1.8 1




Ref.No./ES PartName FHER Qty & Ref.No./ES PartName FHER Qty /&2
PB8-092 Spacer@5x27x0.3 HBEG5D7x0.3 3 B/M3x25 SocketHead ScrewM3x25 | #RsLiBZ2M3x2.5 1
PB8-093 Spacerd>5.1x26.5x4.5 HEP5.1x06.5x4.5 1 B/M4x8 SocketHead ScrewM4x8 | #RsLiRZZM4x8 1
PB8-094 Rear Inner Tube ( Gyro) REAEY e PR 1 P/M2x6 FlatHead ScrewM2x6 SESLig22 M2x6 15
PB8-095 Front Tire Bitea 1 P/M2x8 FlatHeadScrewM2x8 FEskages M2x8 4
PB8-096 Front Inner Hube B PIRL 1 P/M2x10 FlatheadscrewM2x10 FLige2 M2x10 6
PB8-109 Gyro Gear Cover Ot 1 P/M2.5x6 FlatHead ScrewM2.5x6 L2 M2.5%6 4
PB8-111-1 Gyro Clutch [eiEE A se 1 P/M3x6 FlatHead ScrewM3x6 sk M3X6 5
PB8-113 Gyro Planet Gear (vt 3 P/M3x8 FlatHead ScrewM3x8 EsLigszM3x8 2
PBS-114 Gyro Inner Gear [ 1 P/M3x10 Flat Head ScrewM3x10 SEskige2 M3x10 3
PB8-116 Gyro Pin =] 1 P/M3x30 FlatHead ScrewM3x30 FLER2ZM3x30 1
PB8-121 Motor B3, 1 BLOSxD4x3 |Bearing@8xd4x3 IR D8XD4AX3 2
PB8-122 Spring@3X0.4X22 BHEAIN0.4X22 2 BLOSXD5x2.5 |Bearing@8x@5x2.5 iHED8XD5%2.5 2
PB8-123 Brake Cable FlzEL 1 BL(F)@9x@5x3 |Flange Bearing @ox@sx3 | AZHIRGMD53| 1
PB8-125 RClip RIT 10 BLO10xZ5x4 |Bearing@10xa5x4 HED10XD5x4 5
PB8-127 ESC Eig 1 BLO11xd5x4 |Bearing@11xa5x4 MERD11xD5x4 4
PB8-128 Battery it 1 @3x2.5x2 Spacer@3x32.5x2 BHO3xD2.5x2 3
PB8-130 Brake Spring Tube Rt 1 JM/M2x3 GrainsM2x3 HRM2x3 1
PBS-204 Shock Absorber EREee 1 JM/M3x2 GrainsM3x2 HRM3x2 3
S3M129 Motor Belt FBHRZHS 1 IM/M3x3 GrainsM3x3 HIKM3x3 2
$3M-225 Drive Belt temRzt 1 IM/M3x4 | GrainsM3x4 HKM3x4 12
21 Brake Cable Post St 1 IM/M4x4 GrainsM4x4 KM4x4 2
49 Brake Cable Arm SIEERIT 1 M2 Nut M2 #£8M2 14
97-A Steering Servo AR 1 M2.5 Nut M2.5 £8M2.5 2
97-D Braking Servo RIZEREA 1

R/M1.6x4 Round Head ScrewM1.6x4 |E:sLiBZ4M1.6x4 2

R/M2.5x6 Round Head ScrewM2.5x6  |[E]sLiB44M?2.5x6 1

R/M3x6 Round Head ScrewM3x6 ESLiB24M3%6 11

R/M3x8 Round Head ScrewM3x8 ElsLi824M3x8 17

R/M3x10 Round Head ScrewM3x10 EsLi824M3x10 5

R/M3x12 Round Head ScrewM3x12 [EsLiB24M3x12 2

R/M4x8 Round Head ScrewM4x8 EsLiZ24M4x8 1

B/M1.6x8 Socket Head ScrewM1.6x8 |#fsLi8£4M1.6x8 1

B/M2x5 Socket Head ScrewM2x5 PRLARZZM2x5 2

B/M2x6 Socket Head ScrewM2x6 PRLARZZM2x6 12

B/M2x8 SocketHead ScrewM2x8 RSLiB22 M2x8 12

B/M2.5x8 SocketHead ScrewM2.5x8 | #RsLiB#2M2.5x8 4

B/M2.5x10 | SocketHead ScrewM2.5x10 | #R3L#E42M2.5x10 3




\_j\;
SO

X RRicl e

X-RIDER MODEL COMPANY LIMITED

B ERERAE

www.cx3rider.com

Unit 705, Sea View Plaza, 283 Shaukiwan Road, Hong Kong
BB LEETE2835 88 H7FET05=

Tel / B33% : +852-5261 8511

Email / #B#E : Info@cx3rider.com

@Copyright 2016 X-RIDER
06012016-01Version



